
Dept. of Civil Eng./ Sanitary Eng. Lectures 

 

 
 

  

 

Basrah University 

College of Engineering 

Department of Civil Engineering 

 

 

 

 

 

 

 

 

 

Lectures in Sanitary Sewage Engineering 

4th Class Course  

3hours/week 

15 weeks course 

By: Asst. Prof. Dr. Kifah M. Khudair 

 

 

 



Dept. of Civil Eng./ Sanitary Sewage Eng. Lectures 

1 
 

Ch.1 Quantity of Sewage  

1.1 Sources of Sewage 

Sewage is defined as a combination of; 

(a) the wastewater discharged from residences, business buildings and 

institutions (sanitary or domestic sewage),  

(b) the wastewater discharged from industrial establishments (industrial 

wastewater),  

(c) storm water, and 

(d) infiltration. 
[...]
media. The advantages to synthetic material are:  

♦ More surface area for microbial growth  

♦ More void space to allow air flow  

♦ Uniform media allows even loading distribution  

♦ The lightweight design allows ease of installation and handling of material 

and construction of deeper beds  

The two general classifications of synthetic media are: Cross flow and 

random dump, Fig.(4-15). 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

95 
 

Cross flow 

 

 

Random dump 

Fig.(4-15) Plastic media 

3- Underdrain system  

The underdrain system collects treated wastewater and solids discharged 

from the filter media and conveys them to the secondary sedimentation tank. The 

system is located below the filter media and operates by gravity flow. It has a 

sloped bottom which directs flow to a center channel. The underdrain system 

provides support for the filter media and allows air circulation through the media. 

It is typically composed of; (a) fiberglass grating over collection troughs or (b) 

vitrified clay blocks, Fig. (4-16).  

 
Fig.(4-16) Underdrain system 

 

 

 

 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

96 
 

Classification of Trickling Filters  

Trickling filters can be classified into four types according to their design 

hydraulic and organic loading rates. These types are; (1) low or standard rate 

filters, (2) intermediate rate filters, (3) high rate filters, and (4) roughing filters. 

The characteristics of these types are given in Table (4-5).  

Design 

characteristics 

Standard 

rate 

Intermediate 

rate 
High rate 

Roughing 

filters 

Filter medium rock rock rock plastic Rock or plastic 

Hydraulic loading 

rate (m3/m2.day) 
1-4 4-10 10-40 10-75 40-200 

Organic loading rate 

(kg BOD/m3.day) 
0.07-0.22 0.24-0.48 0.4-2.4 0.6-3.2 >1.5 

Recirculation ratio 0 0-1 1-2 1-2 0-2 

Filter depth (m) 1.8-2.4 1.8-2.4 1.8-2.4 3.0-12.2 0.9-6 

% of BOD removal  80-90 50-80 50-90 60-90 40-70 

 

In Table (4-5); the recirculation ratio (r) is defined as;  

rQ
r

Q
  

the hydraulic loading rate is defined as; 

3 2 (1 )
  rate (m /m .day)=

Q r
hydraulic loading

A


 

and the organic loading rate is obtained as; 

3 / 1000
   (kg BOD/m . )

Q S
organic loading rate day

V


  

Where; 

Qr = flow rate of recirculated flow, m3/day. 

Q = average flow rate of influent flow, m3/day. 

A= surface area of filter, m2. 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

97 
 

S= influent BOD concentration, mg/l. 

V= filter volume (=A×h), m3. 

h= filter depth, m. 

Recirculation in Trickling filters 

Recirculation of the filter effluent or final effluent (secondary settling tank 

effluent) has the following advantages: 

 It permits higher organic loading rates. 

 It provides higher hydraulic loading on the filter to improve the liquid 

distribution and better control of slime layer thickness. 

 It provides more oxygen in the influent wastewater flow. 

 It returns viable organisms.  

 It reduces the nuisance from odors and flies. 

Single- and two-stage Trickling Filters 

Intermediate and high rate trickling may be designed as single- or two-

stage processes. Flow diagrams for some examples of trickling filter 

configurations are shown in Fig.(4-17). 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

98 
 

   

Fig.(4-17) Examples of trickling filter configurations 

 

 

 

 

 

 

 

r 

S 

S 

r 

R S 

r+S 

1st 2nd 

 

r 

S 

1st 2nd 

 

 

S 

r1  r2 

 

 

 

Primary settling tank 

Trickling filter 

Final settling tank  

Intermediate settling 

tank  

Legend  



Dept. of Civil Eng./ Sanitary Eng. Lectures 

99 
 

Design of Trickling Filters  

The following equation is used for a single-stage system and the first stage of a 

two-stage system: 

1

1 1

1

1 0.532

i e

i i

S S

S QS

V F






 

Where; 

Si =influent BOD, mg/l. 

Se1= effluent BOD of the first stage, mg/l. 

Q= average sewage flowrate, m3/min. 

V1= filter volume of the first stage, m3. 

F1= recirculating factor of the first stage which is equal to; 

 
1

1 2

1

1

1 0.1

r
F

r





 

The following equation is used for the second stage; 

𝑆𝑒1 − 𝑆𝑒2

𝑆𝑒1
=

1

1 +
0.532

1 − [(𝑆𝑖 − 𝑆𝑒1)/𝑆𝑖]
√

𝑄𝑆𝑒1

𝑉1𝐹1

 

Where; 

Se2= effluent BOD of the second stage, mg/l. 

V2= filter volume of the second stage, m3. 

F2= recirculating factor of the second stage which is equal to; 

 
2

2 2

2

1

1 0.1

r
F

r





 

For a single stage trickling filter packed with plastic media, the following 

equation is used; 

 

𝑆𝑒1 =
𝑆𝑖

(𝑟 + 1) exp (
0.21𝐷𝜗𝑇−20

𝑞(𝑟 + 1)0.5 ) − 𝑟
 

Where; 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

100 
 

Si= influent BOD (mg/l) 

Se1= effluent BOD (mg/l) 

D= depth of packing (m) 

θ= temperature correction coefficient=1.035 

r= recirculation ratio 

q= hydraulic loading rate (liter/m2.sec) 

T= temperature (˚C) 

Example 4-5: Determine the concentration of effluent BOD
5 
for the two-stage 

trickling filter descried below; 

• Design flowrate=0.0905 m
3

/sec. 

• Influent BOD
3
 (after primary treatment)= 260 mg/l. 

• Diameter of each filter=24m. 

• Depth of each filter=1.83m. 

• Recirculation flowrate for each filter=0.0594 m
3

/sec 

Solution 

 
for the first stage; 

𝑄 = 0.0509 × 60 = 3.054 𝑚3 𝑚𝑖𝑛⁄  

𝐴1 = 𝐴2 =
𝜋𝐷2

4
=

𝜋 × 242

4
= 452.2𝑚2  

𝑉1 = 𝑉2 = 𝐴 × ℎ = 452.2 × 1.83 = 827.53𝑚3 

𝑟 = 𝑄𝑟/Q 

𝑟1 = 𝑟2 =0.0594/0.0509= 1.167 

 
1

1 2 2

1

1 1 1.167
1.74

(1 0.1 1.167)1 0.1

r
F

r

 
  

 
 

1260 1

260 3.054 260
1 0.532

827.53 1.74

eS







 

S
e1

=73.63 mg/l 

For the second stage; F
2
= F

1
=1.74 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

101 
 

𝑆𝑒1 − 𝑆𝑒2

𝑆𝑒1
=

1

1 +
0.532

1 − [(𝑆𝑖 − 𝑆𝑒1)/𝑆𝑖]
√

𝑄𝑆𝑒1

𝑉1𝐹1

 

73.63 − 𝑆𝑒2

73.63
=

1

1 +
0.532

1 − [(260 − 73.63)/260]
√3.054 × 73.63

827.53 × 1.74

 

 

Example 4-6 

Determine the diameter of a single stage rock media an applied filter to an applied 

BOD of 125mg/l to 25mg/l. use a flowrate of 0.14m
3

/sec, recirculation ratio of 2 

and filter depth of 1.83m. 

Solution: 

𝑄 = 0.14 × 60 = 8.4𝑚3/𝑚𝑖𝑛 

 
1

1 2 2

1

1 1 2
2.083

(1 0.1 2)1 0.1

r
F

r

 
  

 
 

1

1 1

1

1 0.532

i e

i i

S S

S QS

V F






 

 

V
1
=2282.45m

3

 

𝑉 = 𝐴 × ℎ 

A=V/h=2282.45/1.83=1247.24m
2

=
𝜋𝐷2

4
 

D=39.85m 

 

 

 

S
e2

=31.37 mg/l 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

102 
 

Example 4-7: 

A single stage trickling filter is designed to treat sewage at a flow rate of 

7200m
3

/day and produce an effluent has BOD
5
 of 20mg/l. The BOD

5 
of raw 

sewage is 200mg/l and the percent of BOD5 removal in primary settling tank is 

30%.  The Hydraulic loading rate is 18 m3/m2.day and the filter depth is 3m. 

Determine; (a) the filter diameter, (2) recirculation factor, (3) recirculation 

florwrate, and (4) organic loading rate. 

 Solution: 

𝑄 =
7200

24 × 60
= 5𝑚3/𝑚𝑖𝑛 

0.3×200=140mg/l-=200
 

5Influent BOD 

Effluent BOD5
 
=20 mg/l 

1

1 11 1

1 140 20 1

140 5 140
1 0.5321 0.532

i e

i i

S S

S QS

V FV F

 
  




 

√𝑉1𝐹1 = 84.35 

𝑉1 = 𝐴 × ℎ → √𝐴1 × 3 × 𝐹1=84.35 

𝐴1𝐹1 = 2371.86 

𝐴1
 (1+𝑟1)

(1+0.1𝑟1)2
=2371.86………..(1) 

ℎ𝑦𝑑𝑟𝑎𝑢𝑙𝑖𝑐 𝑙𝑜𝑎𝑑 =
𝑄(1+𝑟)

𝐴
=18 

7200(1 + 𝑟)

𝐴
= 18 

𝐴 = 400(1 + 𝑟)…………..(2) 

Sub. Eq.2 into Eq.1; 

400(1+𝑟1)(1+𝑟1)

(1+0.1𝑟1)2
=2371.86 

r
1
=1.9 (recirculation ratio) 

Sub. r
1
 value in Eq.2 gives A=400(1+1.9)=1160 m

2

 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

103 
 

A=
𝜋𝐷2

4
=1160→D=38.43m (filter diameter) 

𝑄𝑟 = 𝑟 × 𝑄 = 1.9 × 7200 =
13680𝑚3

𝑑𝑎𝑦
 

𝑜𝑟𝑔𝑎𝑛𝑖𝑐 𝑙𝑜𝑎𝑑𝑖𝑛𝑔 =
𝑄𝑆𝑖

𝑉
=

7200×140

3×1160
= 0.29 𝑘𝑔

𝐵𝑂𝐷

𝑚3
. 𝑑𝑎𝑦 

 

4-6-3 Secondary Settling Tank 

The design of secondary clarifier is very important to the operation of biological 

treatment system.  Like primary settling tank, secondary settling tanks may have 

circular or rectangular shape and compose of the same elements. The difference 

between them is in the design criteria. 

4-6-3-1 Design Criteria  

For secondary settling tank after activated sludge system; 

 Surface overflow rate= 16-28 m3/m2.day at average flow. 

 Surface overflow rate= 40-64 m3/m2.day at peak flow. 

 Solid loading = 4-6 kg/m2 per hour at average flow. 

 Solid loading = 8 kg/m2 per hour at average flow. 

 Water depth=3.5-6m 

 Weir loading rate is similar to that of primary settling tank. 

Where; 

𝑆𝑢𝑟𝑓𝑎𝑐𝑒 𝑜𝑣𝑒𝑟𝑓𝑙𝑜𝑤 𝑟𝑎𝑡𝑒 (𝑆𝑂𝑅)  = 𝑄/𝐴 

𝑆𝑜𝑙𝑖𝑑 𝑙𝑜𝑎𝑑𝑖𝑛𝑔 =
(𝑄 + 𝑄𝑟) × 𝑀𝐿𝑆𝑆

𝐴
 

A = surface area of tank, m2 

For secondary settling tank after trickling filters, the adopted design criteria are; 

 SOR= 25 to 33m/day at average flow and should not exceed 50m/day at 

peak flow. 

 Weir loading rate and detention time are similar to those of primary 

settling tanks. 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

104 
 

 The recirculated flow is included when sizing the settling tank if  it 

actually passes through the tank.   

 Sludge return is generally neglected since it is relatively small in trickling 

filters. 

Example 4-8: 

Design secondary settling unit following aeration tank in an activated sludge 

system. The activated sludge system treats sewage at average flowrate of 

10000m3/day and peak flowrate of 25000m3/day. It was designed to have 

recirculated flowrate of 2500m3/day and mixed liquor volatile suspended solids 

of 2000mg/l. Assume MLVSS/MLSS=0.7. 

Solution 

 Assume SOR at average sewage flow=25m/day (16-28 m3/m2.day) 

SOR=Q/A →A=Q/SOR=10000/25=400m2 

Check SOR at peak sewage flow; 

SOR at peak sewage flow=25000/400=62.5 m/day …O.K.,  

since Surface overflow rate= 40-64 m3/m2.day at peak flow. 

Check solid loadings; 

• Solid loading = 4-6 kg/m2 per hour at average flow. 

• Solid loading = 8 kg/m2 per hour at peak flow. 

𝑆𝑜𝑙𝑖𝑑 𝑙𝑜𝑎𝑑𝑖𝑛𝑔 =
(𝑄 + 𝑄𝑟) × 𝑀𝐿𝑆𝑆

𝐴
 

MLSS=2000/0.7= 2857.14 mg/l 

At average flowrate; 

 𝑆𝑜𝑙𝑖𝑑 𝑙𝑜𝑎𝑑𝑖𝑛𝑔 =
(10000+2500)×2857.14/1000

400
=89.3 kg/m2.day 

Solid loading =3.72 kg/m2.hr  …O.K. 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

105 
 

At peak flowrate; 

 𝑆𝑜𝑙𝑖𝑑 𝑙𝑜𝑎𝑑𝑖𝑛𝑔 =
(25000+2500)×2857.14/1000

400
=196.42 kg/m

2

.day 

Solid loading =8.18 kg/m2.hr>8  kg/ m2.hr…Not O.K. 

Let solid at peak flow=8 kg/ m2.hr=192 kg/m
2

.hr 

𝑆𝑜𝑙𝑖𝑑 𝑙𝑜𝑎𝑑𝑖𝑛𝑔 =
(𝑄 + 𝑄𝑟) × 𝑀𝐿𝑆𝑆

𝐴
 

192 =
(25000 + 2500) × 2857.14/1000

𝐴
 

A= 409.22 m2 

Assume number of tanks=2 

Area of one tank=409.22/2=204.61 m2 

Use circular tanks; 

𝐴 =
𝜋

4
[𝐷2 − 𝐷𝑆

2] 

Let stilling well diameter (D
S
)=0.1D 

204.61 =
𝜋

4
[𝐷2 − (0.1𝐷)2] 

D=16.22m 

Ds=0.1×16.22=1.62m 

Check weir loading rate; 

Weir loading rate= 
𝑄𝑜𝑛𝑒

𝜋𝐷
=

25000/2

𝜋×16.22
= 245.4 m

3

/m.day <370 m
3

/m.day…O.K.  

Assume side water depth=4m 

Total side depth of tank =1.1×4=4.4m 

 

 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

106 
 

4-7 Wastewater Sludge    

Wastewater sludge can be classified generally as primary and secondary (also 

called biological), and chemical. Sludge contains settleable solids such as fecal 

material, fibers, silt, food wastes, biological flocs, organic chemical compounds, 

and inorganics, including heavy metals and trace minerals. The sludge is raw 

sludge when it is not treated biologically or chemically for volatile solids or 

pathogen reduction. When the sludge is treated, the resulting biosolids can be 

classified by the treatment, such as thickened, aerobically digested, anaerobically 

digested, dewatered, and thermally dried. The treated sludge can be only primary 

or secondary, or a mixture of the two sludge types. 

4.7.1 Primary Sludge 

Most wastewater treatment plants use primary settling to remove settleable solids 

from raw wastewater. In a typical plant with primary settling and a conventional 

activated sludge secondary treatment process, the dry weight of the primary 

sludge solids is about 50% of that for the total sludge solids. The total solids 

concentration in raw primary sludge can vary between 2 and 7%. Compared to 

biological sludge, primary sludge can be dewatered rapidly because it is 

comprised of discrete particles and debris and will produce a drier cake. However, 

primary sludge generates an unpleasant odor if it is stored without treatment. 

4.7.2 Secondary Sludge 

Secondary sludge, also known as biological sludge, is produced by biological 

treatment processes. Plants with primary settling normally produce a fairly pure 

biological sludge as a result of the bacteria consuming the soluble and insoluble 

organics in biological treatment system. The sludge will also contain those solids 

that were not readily removed by primary clarification. Activated sludge and 

trickling filter sludge generally contain solids concentrations of 0.4 to 1.5% and 

1 to 4% respectively, in dry solids weight. Secondary sludge is more difficult to 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

107 
 

dewater than primary sludge because it is composed mainly of light biological 

flocs. 

4.8 Sludge Quantity 

Determining the quantity of sludge produced in the treatment of wastewater is 

required for the sizing of sludge processing units and equipment such as sludge 

pumps, storage tanks, thickeners, digesters, and dewatering systems. Generally, 

solids production rates range between 0.2 and 0.3 kg/m3 of wastewater treated.  

4.8.1 Primary Sludge 

Primary sludge solids production can vary typically from 0.1 to 0.3 kg/m3 of 

wastewater. The most common approach in estimating primary sludge production 

is by computing the quantity of suspended solids entering the treatment plant and 

assuming a removal efficiency of suspended solids. The solids removal efficiency 

can be correlated to either the hydraulic detention time or the surface overflow 

rate of the primary clarifier. The following equation is adopted to find the removal 

percentage of suspended solids based on detention time: 

𝑆𝑢𝑠𝑝𝑒𝑛𝑑𝑒𝑑 𝑠𝑜𝑙𝑖𝑑𝑠 𝑟𝑒𝑚𝑜𝑣𝑎𝑙 𝑝𝑒𝑟𝑐𝑒𝑛𝑡𝑎𝑔𝑒 (%) =
𝑡

0.406 + 0.0152𝑡
 

where t is the detention time (min.) 

 

Solids production in primary settling tank is obtained as; 

𝑆𝑜𝑙𝑖𝑑 𝑝𝑟𝑜𝑑𝑢𝑐𝑡𝑖𝑜𝑛 (
𝑘𝑔

𝑑𝑎𝑦
) = 𝑄 × 𝑆𝑆𝑖𝑛 × 𝑆𝑆 𝑟𝑒𝑚𝑜𝑣𝑎𝑙 𝑝𝑒𝑟𝑐𝑒𝑛𝑡𝑎𝑔𝑒/1000 

where Q is wastewater flowrate (m3/day) and SSin is influent suspended solids 

(mg/l). The relation of the solids removal percentage to the surface overflow rate 

is presented in Fig. (4-8).  

4.8.2 Secondary Sludge 

 For activated sludge system, solid production=𝑃𝑥𝑠𝑠
 (see section 4-6-1-1) 

 For trickling filter, solid production is estimated to be 0.2 to 0.5 kgVSS per 

kg BOD5 removed. 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

108 
 

4-9 Sludge Treatment Units 

4-9-1 Sludge Thickening System 

Thickening is a procedure used to increase the solid content of sludge by 

removing a portion of the liquid fraction. Thickening is generally accomplished 

by physical means, including gravity settling, flotation, and centrifugation.  

4-9-1-1 Gravity thickening 

Gravity thickening is accomplished in a tank similar in design to a conventional 

sedimentation tank, see Fig. (4-18). Normally a circular tank is used. Dilute 

sludge is fed to a centre feed well. The feed sludge is allowed to settle and 

compact, and the thickened sludge is withdrawn from the bottom of the tank. 

Conventional sludge –collecting mechanisms with deep trusses (Picket fence) stir 

the sludge gently, thereby opening up channels for water to escape and promoting 

densification. The continuous supernatant flow that results is returned to the 

primary settling tank. The thickened sludge is pumped to the digesters.  

 

Fig.(4-18): Vertical profile in a gravity thickener 

Design Criteria 
Gravity thickeners are designed on the basis of hydraulic surface loading and 

solid loading. For primary plus activated sludge thickening the following design 

criteria are recommended: 

 Hydraulic surface loading (Q/A) =16 to 36 m3/m2.day 

 Solid loading = 40 to 80 kg VSS /m2.day 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

109 
 

Where, 

Q = flowrate of sludge (primary plus activated sludge) 

A = surface area of tank.  

4-9-2 Sludge Digestion 

Digestion is a form of stabilization where the volatile material in the wastewater 

solids can be decomposed naturally and the potential for odor production is 

reduced. Sludge stabilization can be accomplished using anaerobic or aerobic 

digestion. 

4-9-2-1 Anaerobic sludge digestion 

The anaerobic digestion process has been widely used for the stabilization of 

domestic waste sludge. During digestion the volatile material is reduced and the 

colloidal water binding structure of the sludge is destroyed. The effluent solid 

may dewater easier and possibly at less cost than if not digested. Anaerobic 

digestion has the added benefit of producing methane gas which can be recovered 

and used as a source of energy. 

The kinetics of sludge digestion is governed by two sequent groups of 

bacteria (Fig.4-19): Facultative anaerobic acid producers that convert 

carbohydrates, proteins, and fats into organic acids and alcohols; and, anaerobic 

methane fermenters that convert the acids and alcohols into methane and carbon 

dioxide.    

 
                                 

                                                  Acid forming bacteria                                           Methane forming bacteria                                                              
 

 

                                 

                                  Waste conversion                               Waste stabilization     

 

Fig.(4-19): Degradation of organic materials 

         

 

 

Complex 

organic 

Organic 

acids 

CH4 

+ 

CO2 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

110 
 

Types of Anaerobic Digesters 

   Two types of anaerobic digesters are used, standard-rate (conventional) and 

high rate. In the conventional digestion process (Fig.4-20a), the contents of 

digester are usually unheated and unmixed. Detention times for this process vary 

from 30 to 60 days. In a high-rate digestion process (Fig.4-20b), the contents of 

the digester are heated and completely mixed. The required detention time is 

15days or less. A combination of these two basic processes is known as the two-

stage processes (Fig.4-20c). The primary function of the second stage is to 

separate the digested solids from the supernatant liquor. 

Digestion Tank Elements 
A number of elements should be considered in designing digesters. These include 

tanks, heat exchangers, mixers, piping, recirculating pumps, cover design, and 

gas safety equipment. 

    The most common shape of digestion tank is circular with diameters range 

from 6 to 35m. A slope (80mm/m) is required in the tank bottom for removal of 

discrete solids. 

    Two types of covers are used for digestion tanks-fixed and floating. If it is 

desired to have a floating cover, the preference is to have it on the secondary 

digester, while the primary digester would have a fixed cover. It is advisable to 

provide at least two manholes in tank cover of 0.6 to 0.7m diameter or one central 

manhole of 1.5m diameter. 

   The piping system in digester includes the gas piping, sludge pipes (sludge 

feed inlet pipe and sludge withdrawal pipe), heating pipe, and recirculation pipe. 

In small tanks, one inlet pipe is necessary for discharge near tank centre. In large 

tanks, two or more inlet pipes are required tro provide better distribution of feed 

to the tank. 

 

 



Dept. of Civil Eng./ Sanitary Eng. Lectures 

111 
 

                                                                                 Gas outlet 

         
                                                            Gas storage 

                                                                                                      Scum layer 
                                                                                                 Supernatant layer                               Supernatant outlet 

 

                                                  